DTOMEI MBOK06-0 20194E10

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

207 Y R—k/\—
FLOOR SUPPORT BAR

el 671001
(PART NUMBER)

BE

(APPLICATION) NISSAN FAIRLADY Z33(3502)

HZAREE sksrkskkkkskkkskskk2p

English *kk¥kskkkkkkkkkHp

O DEKERAEE RGREA TMLERELIZSLY
OHEBHEDRTI HIBMEMELHE THELZSL

@I Y fF1FEELRENREL TSN
ORFEEHRTIMYM T EENDIFRIIAREELT BEHRABELIZEND

TOMEI 12 DE B EIFHYMNESTEVET,

;:)TME;;?#&’—H%‘—liffﬁiﬁﬁwﬁgﬁi‘é?%ﬁ MIERICHESR N—OBESTO7REIEDOR L%
%ﬁf&g@;ﬁﬁ’éiﬁﬁ/\#ﬁ)f@f%:t’& HEIYRY S TEHALTIRT H=BOHY 75 ARERE
R Be Zo

@ Read this manual carefully prior to the installation.

@ Refer to the Nissan official Service Manual along with this Manual.

@Keep this manual for future reference after the installation has been completed.

@Give this manual to the owner when the installation was performed by another person or a shop.

Congratulations on your purchase of the quality TOMEI product.

TOMEI Floor Support Bar is designed to increase chassis rigidity by the optimized design made from much
thicker material versus the stock.

This design also provides much more room in the floor tunnel that allows a bigger exhaust such as the
TOMEI Titanium Mid Y-Pipe to fit in the best piping layout, which does not sacrifice the ground clearance.




BREES TRons/SMErfioThahERELTESN, ORNEZREOSETT .

207 Y R—k/N—

M6 T35 2wk (2)

EXICRELGLTES
IOV EEHRIE—RK MLOLUTF BEEEE

Az

BAGIIEHEFIFERSLTT , Y —FT YO ENSRAEIN-IGFARNIZR > TEAL TES0Y,
BARGORYFMFIFHIZER OINEEZ(T-BiELTN. ZEOEBSI-FEETERL TS,
BIEETHHEELUANAANDORYMSITIIEPHEEWN, KRB LVEREBIET BN NHYET,
BERYMITORIE, EYLIE, REEXFERALGWE., (THRIZDENYFERTY,

PN
= =

BABORYMFEIFV —AFLEIVERNAAIRETITOTES,

WA REICRDEFOWIE - KK FRH AR, &Rk B LERMANEELS RSB ENLH S8, BLAERK
G DEY 1 1T (X HERICAT o TS,



1. $IEEOOR A N—DERY S L

A CCTRBAITIDEFBBFIETY  FMOFHMUIBEA EL. BT EBEREESRELTZEN,
1.\ TY) =AM F REFERY T,

2. MIEIORAVN—FRYSNT,

2. TOMEI 7O 7Y/ R—k/\—DEY {1+
FREROERERIETROEY T,

\
(& 5085 (B \

<FvbAFtRAERERERH TRV >

@|Z7a7 HR—k /3—
@75+ vk M6

@ftETTL R )L MB[22N-m (2.2kgf-m)]
@MIEZ52 2R IL M6[5.5N-m (0.56kef-m)]

(%%&FIE)

1. 7873 R—kN\—Z LEEORTRDBEY ., MIEIORANA—DRILNEEZFI ALY 2175,
2. BREDVIT IV ADFEELGELSRIFEOHEITI,

. BREDVITIVANHERINTNSILEEEMREL. LRDOMLIICTERFHDEITS,

4. INYT)—RAFRiFFERYDIT5,

A s
BRE DT TR0, FHOEN EEREL TARBDEFTHEE,
1. BEEAEIC LU+ A7 o AR BAVELE S £ A2 AR 23 8 —2 75— DIRYH
FIL R B BICRERE | 4Rt . A DTS 7 5 R AT 11k . AL T AL,



3. MY+ DrEE

1. ZFEISTFHEHAGND BEREET D,
2. MEEZEITL EFLVRUONERT D,

A e
'ﬁ%i?i&h‘”%é&ﬁﬁ'é@ﬁ?'@ FEDER G AMEGE LMIEDRE L0510, HERITEEITIToTIZSL,
ETPRICEEERCIIGEFELISETERLL, BREITO TS,
ZDBTEBEZITIEA X, TXV—AMNEAN+2ITH AR TIT o TEELY,
ERERDEEEENELTVDISEE IV UEBRBE Y EMEBITBEEKBELIERICH TS,



KIT CONTENTS This kit includes below contents. Quantity of each item are noted in brackets ().

FLOOR SUPPORT BAR (1)

M6 FLANGE NUT (2)

REQUIRED TOOLS

= General Engine Maintenance Tools *Torque Wrench =Workshop Service Manual

A CAUTION

M This product is designed to be used for off road competition purposes only.
M This product must be installed by a qualified professional at a fully equipped workshop.

M This product is application specific. Using this product on an incorrect application may cause damaging this kit,
the body and/or components related to them.

B Wear proper protections and use proper tools to avoid any human injury or engine failure during the installation.

A WARNING

B Do not operate the installation during the body / exhaust components are hot.

B Make sure that all parts are fitted correctly to avoid any possibility of fire hazard.




1. REMOVAL OF STOCK CROSS MEMBER

A This manual only provides basic instructions. Refer to the vehicles workshop service manual for more details.
1. Disconnect the negative battery terminal.

2. Remove the stock cross member.

2. INSTALLATION OF TOMEI FLOOR SUPPORT

The installation of the supplied parts, are as shown below.

\
[Positioning of the components]\

<PLACEMENT OF THE KIT CONTENTS & TIGHTENING

(D|FLLOOE SUPPORT BAR

(Q|FLANGE NUT M6

)[STD FLANGE BOLT M8[22N-m (2.2kgf-m)]
@)[STD FLANGE BOLT M6[5.5N-m (0.56kgf-m)]

[Installation Procedure]

1. Set the TOMEI Floor Support Bar in place using the stock bolts and nuts as shown in the diagram above.
2. Tighten the bolts and nuts making sure it's aligned in place and there is no interference.

3. Recheck for interference and torque the bolts and nuts to the specified amount shown above.

4. Connect the battery negative terminal.

A CAUTION

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can vary with each vehicle. So you may need to loosen the bolts
on both the catalytic converter side and the front pipe side, so you can adjust the exhaust, to have
the right clearance with the cars body.



3. INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Test drive the vehicle and make sure there is no abnormal noise or vibration.

A WARNING

*Any interference with any parts/components can pose a fire risk hazard so please meticulously
check the car after the install.

= If there is anything felt abnormal when driving please stop immediately and check the car over.

When any work or checks are to be done with the metal exhaust components then please do so
when it is cold to prevent any burns and injuries.

*If any parts are lost or have fallen off then does not restart the car until the missing parts) can be

replaced properly.



TOMEI POWERED c
BARH FE/VT—F

T194-0004 RIEHETHMEER5-4-27
TEL:042—795—8411 (%)

FAX:042—799—7851
http:// www.tomei-p.co.jp

CORAIZEAHIIRYMT BELDTHRHIZ EEABELLET,
BEEERE: A~ (HRE. EXFIRFH9:00~18:00

Please contact your local authorized distributor listed on our website
if you have any questions in regards to the installation / usage of this product.

A7 HR—bAA—EikEEAE 194108 M60K06-0
FLOOR SUPPORT BAR INSTALLATION MANUAL 2019.10 M60K06-0



